PARTS

SECTION 8

1
I

c

-9vS;

785

Model G4176 4 HP Power Feeder

O

-24-



Power Feed Parts List

REF PART # DESCRIPTION REF PART # DESCRIPTION

501 |P4176501 RUBBER WHEEL 543 |P4176543 FRAME

502 |P4176502 GEAR COVER 546 |P4176546 WORM GEAR BOX COVER ASSEMBLY
503 |P4176503 SWITCH ASSEMBLY 546-1 [P4176546-1 |GASKET

504 |P4176504 KNOB BOLT 546-2 [P4176546-2 |BUSHING

505 |P4176505 SPROCKET BUSHING 546-3 [P4176546-3 |COVER

506 |PB0O8M HEX BOLT M6-1 X 20 546-4 |P4176546-4 |OIL SEAL

508 |PWO3M FLAT WASHER 6MM 546-5 |PSB33M CAP SCREW M5-.8 X 12

509 |P4176509 QC LABEL 549 |P4176549 GEAR 30T

510 |P4176510 SWITCH BOX ASSEMBLY 550 |PNO2M HEX NUT M10-1.5

511 |P4176511 MOTOR 1/4HP 110V 552 |PW04M FLAT WASHER 10MM

511-1 |P4176511-1 |[MOTOR FAN 553 |PR47M EXT RETAINING RING 13MM
511-2 |P4176511-2 |FAN COVER 556 |PR58M EXT RETAINING RING 24MM
511-3 |PCO20A CAPACITOR 20MFD 250V 557 |P4176557 TUBE

512 |P4176512 SEAL 558 |P4176558 CHAIN ASSEMBLY (18S)

513 |P4176513 GEAR 24T 559 |PR58M EXT RETAINING RING 24MM
514 |P4176514 GEAR 26T 560 |PSB06M CAP SCREW M6-1 X 25

516 |P4176516 GEAR SET 24T, 26T 570 |P4176570 SPROCKET SHAFT ASSEMBLY
517 |P4176517 GEAR 20T 570-1 |P4176570-1 |SPROCKET SHAFT

518 |P4176518 GENERAL WARNING LABEL 570-2 |P4176570-2 |SPROCKET

521 |P4176521 SWITCH DIRECTION LABEL 570-3 |PEC04M E-CLIP 13MM

525 |P4176525 ELECTRICITY WARNING LABEL 571 |P4176571 SPROCKET SHAFT ASSEMBLY
530 |P4176530 DOMED GRIZZLY LABEL 571-1 |P4176571-1 |GREASE NIPPLE

531 |P4176531 COVER WARNING LABEL 571-2 |P4176571-2 [SHAFT

532 |P4176532 CHAIN 571-3 |PLW04M LOCK WASHER 8MM

533 |PLWO3M LOCK WASHER 6MM 571-4 |PNO3M HEX NUT M8-1.25

537 |P4176537 CHAIN 580 |P4176580 OIL CAP ASSEMBLY

538 |P4176538 BUSHING 580-1 |P4176580-1 |OIL CAP

539 |P4176539 SPROCKET 580-2 |PORP016 O-RING 15.8 X 2.4 P16

540 |P4176540 SPROCKET 585 |P4176585 SPROCKET CASE ASSEMBLY
541 |P4176541 BUSHING 585-1 |P4176585-1 |SPROCKET CASE

542 |P4176542 WORM GEAR SHAFT ASSEMBLY 585-2 |P4176585-2 |SPRING 36 X 6

542-1 |P4176542-1 |WORM GEAR SHAFT 585-3 |P4176585-3 |CASE COVER

542-2 |PW02 FLAT WASHER 3/8 596 |P4176596 SPROCKET

542-3 |PNO2M HEX NUT M10-1.5 598 |P4176598 LUBRICATION LABEL

Model G4176 "2 HP Power Feeder

O

-25-



77777777777777777

615-1 615-4

615-615-2 615-5 |

'I\F?}" 690-4 |
) o
= L

690-1 | |

/ 615-3

q

,,,,,,,,,,,,,

Base Parts List

REF PART # DESCRIPTION REF PART # DESCRIPTION

601 |P4176601 LEVER 697 |P4176697 HAND CRANK

615 |P4176615 ELEVATING BRACKET ASSEMBLY 698 |P4176698 OVER ARM CONE ASSEMBLY
615-1 |P4176615-1  |ELEVATING BRACKET 698-1 |P4176698-1 |OVERARM CONE

615-2 |PWOTM FLAT WASHER 8MM 698-2 |PB73M HEX BOLT M10-1.5 X 50

615-3 |P4176615-3  |LEVER M8-1.25 698-4 | PLWO6M LOCK WASHER 10MM

615-4 |PNO3M HEX NUT M8-1.25 706 |P4176706 ELEVATING SHAFT

615-5 |P4176615-5  |DOG POINT SET SCREW 710 |PN13M HEX NUT M16-2

615-6 |PLWO4M LOCK WASHER 8MM 715 |P4176715 ELEVATING SCREW

618 |P4176618 OVER ARM SHAFT 716 |P4176716 LEADSCREW

631 |PLWO2M LOCK WASHER 4MM 718 |P4176718 COLUMN CAP ASSEMBLY
632 |PNO4M HEX NUT M4-.7 718-1 |P4176718-1 |COLUMN CAP

649 |P4176649 HANDLE 718-3 |PSS16M SET SCREW M8-1.25 X 10
690 |P4176690 BASE ASSEMBLY 723 |PS25M PHLP HD SCR M4-.7 X 35
690-1 |P4176690-1  |BASE 731 |P4176731 SWIVEL CONE ASSEMBLY
690-2 [PWOTM FLAT WASHER 8MM 731-1 |P4176731-1 |SWIVEL CONE

690-3 |P4176690-3  |LEVER M8-1.25 731-2 [PN13M HEX NUT M16-2

690-4 |PNO3M HEX NUT M8-1.25 731-3 |P4176731-3  |LEVER M16-2
-26- Model G4176 "+ HP Power Feeder

O




